Arbortech Pty Ltd

ABN 20 009 305 060
E 67 Westchester Rd, Malaga, WA 6090
CLEVER ENGINEERING T: +61 8 9249 1944 | F: +61 8 9249 2936

info.au@arbortechtools.com
www.arbortechtools.com

parts diagram Gul markeret gar igen pa bade motor og oversigt

Carat vare
nummer
1 ALL.FG.HOUSE175LH Housing, Left 175 1 {0398 041102001
2 ALL.FG.BOLT17012 Bolt, Blade, M6 x 10 170/175 4 (0398 041101002
3 ALL.FG.PINO02 Pin, Handle 170/175 2 10398 041101009
4 ALL.FG.BUSHO001 Bush, Rubber 170/175 4 (0398 041101014
5 ALL.FG.HANDLEOO1 Handle, Top 170/175 1 (0398 041101016
6 ALL.FG.WASHO024 Washer, Step M6 170/175 1 10398 041101004
7 ALL.FG.SEAL175 Seal, O-Ring, BS020 175 1 {0398 041102007
8 ALL.FG.SEAL17001 Seal, AS170, O-Ring, M52 x 2 170/175 1 10398 041101032
9 ALL.FG.BOLTO004 Bolt, M6 x 20 170/175 1 {0398 041102009
10 ALL.FG.NUTO006 Nut, M6, Nyloc 170/175 1 10398 041101005
11 ALL.FG.SCREWO011 Screw, Housing, M5 x 25 170/175 5 10398 041102011
12 ALL.FG.SCREWO015 Screw, Belt Cover M4 x 12 170/175 | 4 10398 041101001
13 ALL.FG.WASH020 Washer, M4 x 1.5 (supplied with ALL.F{ 170/175 4
14 ALL.FG.SCREWO014 Screw, Outer Field Housing, PT 4 x 25 175 4 10398 041102014
15 ALL.FG.PINOO1 Pin, Dowell, M3 x 16 170/175 1 (0398 041102015
16 ALL.FG.BRUSH17503 Brush, 240V 175 2 (0398 041102108
17 ALL.FG.BRUSH17505 Brushbox and Spring, Assembly 175 2 10398 041102107
18 ALL.FG.BRUSH17506 BrushCover and Screw 175 2 10398 041102110
19 ALL.FG.NUT002 Nut, Pinion, AS175 175 1 (0398 041102116
20 ALL.FG.PINIONOO2 Pinion, AS175 175 1 10398 041102115
21 ALL.FG.CRDGRD175.00 Cord Guard, 240V 175 1 (0398 041102146
|22 [ALFGCORD17524000 |Codset Australaodov [ as [a | ]
23 ALL.FG.FIELDCASE175 Fieldcase 175 1 (0398041102134
24 ALL.FG.BOOT002 Boot, Dust Extraction 170/175 | 1 0303 1127
25 ALL.FG.BELT003 Belt 175 1 (0398 041102025
26 ALL.FG.CLIP005 Clip, Armature, 22 x 1.2 175 1 ({0398 041102026
27 ALL.FG.CLIPOO1 Clip, Handle, Internal, M8 170/175 2 10398 041101008
28 ALL.FG.BEARINGOO7 Bearing, Armature, Front, 608-05DD 170/175 | 1
29 ALL.FG.BEARINGO010 Bearing, Right Crown, 638DD 175 1 (0398 041102026
30 ALL.FG.BEARINGO006 Bearing, Left Crown, 6201DU 170/275| 1 (0398 041101037
31 ALL.FG.SWITCH175 Switch 175 1 (0398 041102143
32 ALL.FG.BEARINGO002 Bearing, Camshaft, 6001DU 170/175 1 10398 041101033
33 ALL.FG.COVERO003 Cover, Belt 170/175 1 [0398 041102033
34 ALL.FG.HOUSE175RH Housing, Right 175 1 10398 041102034
35 ALL.FG.BRACKET004 Bracket, Dust Extraction 170/275| 1 (0398 041102035
36 ALL.FG.GUARDOO03 Guard, Wire 170/175 1 10398 041102036
37 ALL.FG.TENSION0O2 Tension Pulley and Bearing, 175 1 [0398 041102037
38 ALL.FG.PULLEYO007 Pulley, Driven 175 1 10398 041102038
39 ALL.FG.PULLEY008 Pulley, Power 175 1 [0398 041102039
40 ALL.FG.SPRINGASS002 Spring Assembly 170/275| 1 (0398 041101018
41 ALL.FG.CONRODOO1 Conrod, Assembly 170/175 1 [0398 041101019
42 ALL.FG.CROWN175 Crown Shaft Assembly 175 1 {0398 041102042
43 ALL.FG.HANDLE175 Handle, Rear, Left and Right 175 1 (0398 041102109
. Atrowori® [ asmnay [ G 1] ]




)
(@)
)
()

(2)
Q,
(%)
()
(®)
(®)
e
(®)




CLEVER ENGINEERING

Arbortech Pty Ltd
ABN 20 009 305 060

67 Westchester Rd, Malaga, WA 6090

T: +61 8 9249 1944 | F: +61 8 9249 2936
info.au@arbortechtools.com
www.arbortechtools.com

@ CARAT

Effective: September 20, 2019

Motor diagram

Gul markeret gar igen pa bade motor og oversigt

carat vare

nummer

M ALL.FG.MOTOR175.60 MOTOR, EUROPE, 240V 175] 1

11 ALL.FG.BEARINGCUPO001 [BEARING CUP, ARMATURE, AS175 175| 1 0398041102112
12 ALL.FG.BEARING009 BEARING, ARMATURE, REAR, AS175 175| 1 0398041102112
13 ALL.FG.WASH029 WASHER, ARMATURE, AS175 175| 1 0398041102113
15 ALL.FG.PINIONOO2 PINION, AS175 175| 1 |0398 041102115
16 ALL.FG.NUT002 NUT, PINION, AS175 175] 1 |0398 041102116
31 ALL.FG.BAFFLEOO1 BAFFLE, MOTOR, AS175 175| 1 ]0398 041102131
32 ALL.FG.PLUGO001 PLUG, AS175 175| 2 0398041102132
33 ALL.FG.FIELD175.00 FIELD, 240V 175| 1 |0398 041102133
34 ALL.FG.FIELDCASE175 FIELD CASE 175| 1 0398 041102134
40 ALL.FG.SCREWO017 SCREW, BRUSH BOX 175| 4 0398 041102140
41 ALL.FG.SEPARATOR002 |SEPARATOR, DUST 175| 1 0398041102141
42 ALL.FG.INSERT001 INSERT, AS175 175| 1 0398041102142
43 ALL.FG.SWITCH175 SWITCH 175| 1 0398041102143
44 ALL.FG.SCREWO018 SCREW, SWITCH 175| 1 0398 041102144
45 ALL.FG.CORD175240.60 |CORDSET, EUROPE, 240V 175| 1 0398041102145
46 ALL.FG.CRDGRD175.00 CORD GUARD, 240V 175| 1 0398 041102146
47 ALL.FG.CLAMPOO1 CORD CLAMP, AS175 175| 1 0398041102147
48 ALL.FG.SCREWO019 SCREW, CLAMP 175| 2 0398 041102148
51 ALL.FG.SCREW020 SCREW, HANDLE, 40mm 175| 2 0398041102151
52 ALL.FG.SCREW021 SCREW, HANDLE, 18mm 175| 5 |0398 041102152
64 ALL.FG.CAPACITORO001 CAPACITOR, AS175 175| 1 0398041102164
102 ALL.FG.ARMATUR175.00 |ARMATURE ASSEMBLY, 240V 175| 1 |0398 041102102
107 ALL.FG.BRUSH17505 BRUSH BOX AND SPRING, ASSEMBL 175| 2 |0398 041102107
108 ALL.FG.BRUSH17503 BRUSH, 240V 175| 2 0398 041102108
109 ALL.FG.HANDLE175 HANDLE, REAR, LEFT AND RIGHT 175| 1 0398 041102109
110 ALL.FG.BRUSH17506 BRUSH COVER AND SCREW 175| 1 |0398 041102110







